L= a3y
PENE L ES
HK/S

BT BT EMIEECEKBL T SV, XERFXTHERAMICBTBHRALEEL,
ARBE, FTRISRTEHOABMAARETS

SR L—vi49ay
A & EEESIT
a— F No. 70020—-AS105

A —H— - B | AXF  AA T FAR—Y CBA-ZC33S
TUSUER | KI4C

£ R 20179 A~

w &

OBSEMOERIL 2020 F 1 ARAELETOHDTT,
2020 F 1 BLRICERIN-EFEAOBERICOVTIE, BELORFTEEFTERLELE LS,

Mm@ E  E04521-822011-00 2020/1/30 fER Ver.3-1.02 (RIS, &#) () TvF-~—- IR

[FC®IC

COEIFHKS L= 003903 v EBBEVWLEITWVEEERIZHYAE S TSNET, BT FEHTEMESIC

KE L. BT TRIEIARECEBE SN TVLIARETYREICTHEACIE S,

AEFBRF T ETSRIDTBHRALZEL,

OREFIAREFEREICIFF TV LEE, HEEZOMDODARIADBRPLEETERAICHLT 5HICF>TL
fEERWVEESEZREHELTOET,

O ERINIFE=FNAEGRUVNERZREA LI EICKYZHEBEICOVWTIE, BHHTE—UZF0ES
FAWMRETOTHoMLELOHITTHELFZEL,

OAHURZFZFALTAHELI-EEY. REIERLUZTNICFHHET I2ER. £/-. BEHELXFEATLHIIENTER
W EIZKBEXRFICODEFLTE, —UIOHEFW=LIMRET,

OKRHRT/ —VIEFHEZRECEEINTEYFET, / —TIILEFUNIERMGFH-BEE. REROBEE - %
BERULREMITDOVTHRIELV =z LARET,

ORHURBIBARAENTOEAZBMICESTEN-ELDTT,
This product is designed for use in Japan only.

OAHURDERIIMNEREED. ARDI-OFELCEEEXTEHENHYFET,

OFREEFELCBURTIIENHBYEITDTEREREREDEESE CHRZEL,

O HFAEMROHMABRRUARED TEXEHELORFTEETHEVELE SV, BREHRETTIRE. ERE -
a—FNo. - EERK - T D UK EFINEICHBEA IS,




RLIEDFEE ABREELKBRBEOVVALELADICTROIEEEESUTHTLTIEEL,
AETETFTENLSHTELZFEAL., BEHRUELE~DBBRLALERLTVET,

L hpaxpEREsRT. RBESEESTEENSD 1SS

ey REXGEREAREEASERABEIALEE (AR
/N\FE sxmporermEsnsss
UERMEL £, SBUEMSRETHR SN PNAE (HIX . TERBRUEE]D)

T
= (B

BRYI—MILIBENROBERVUEE - NKZHLTHHIT, ROIEZFHTLEEL,

N TYDIAFTRFGFDI—IFILERN L THLEEZTH>TLEEL,

OV AENTEER BRLAEVWKSICORIFZEHFE >TH LTS,

N X
ANEE
OAHBDRFERTEFIZTHENTLIESLY,
CREALEIEICKY. REOGEEI VD UNENIBANHY ET,
- RRDEREEBLESBNLDHY £,
O FEFWBDBRNT U UIIL—LRNDBREIFIA0°CH (FTHNATERCHVEE) ITTA>TWS I EERE
BLTLEELY,
- KIETHBARHYET,
ONA THIZEPNALTHWVNESICUIREENMNTTEWLTLESL,
BRIV UVIZAYI VD UNKETEZEANDY FI,

Oxy FOBAMBEN—YIRAMIEHLTHY FT . RFTRIICER. REDENEEZHEL TS,

@/ —TIN—YDEFTENLIEA—H—RTOBBEZLCHRATHOT>TL S, BRENSEF I
BWNMEEIF. A—A—ICTITBALESL,

OABBOEFEWNFIREICT TS, FELIZY, B2 avIESEZXRVTLESL, BT FFRPK
BORRICKEYET,

Ok, Fv METEY LG IETHRICHM T T EEIN., REUEITHFTZETI & RV EDA CLELE
BLZEY,

OHTITEED =, —FHICERNT / —<ILAA—VIFIBERIFHELEVELIITRELTESL,
X, /7 —=RWN—=YZERFTHERE. FEX TRA TRV S ICRATIRICEI—F T LTESL,

@NXT—7O0—KEDT AL —DFHBITEHNIZITHE - TLESL,

(Z|MDER)3,000 ~5 000km F£tIk 35H~64A

T 4 LR —ILRBIEY TT, m : A—N—N\J—0—X#AIT 1 ILE— (¢ 150)
KEEFTOA VT T URIIEEDGEMET LETOTHIICERZLLBENTCESLY,
-BL. FRAAERVREICKVEHENELZYETOT, FREBICK>TIEHLERBYAMIILLYBIZEDORME -
FEREBEBOLES,
HKEEBDAVTFURERDE, REROHRESHBFTEREVENMNY D, EFOIT7IQA—F DY
HBAoNENTRAZREZERICRANTELGCRY, TUDUFHA. BEFSISREIIEALAHY FI,

T RRALR

OARBMIE/ —TIIEWMEREICHESATEYFIH, EWEAORHEICLIVITIOA-FHARERE
(AFR 72 &) %5, BHHIHEE F-con 2 &) ZRAWNVEHtEY T+ VDR EICLEZHEENHYET,

2 70020-AS105_3-1. 02



N=YY X}

LK # 2N % No ] # iZN #% No E] # 20N ]
T O Pl % |2 @ e | | | = v
Kt 1é§2§] HEESA S E QE% M6-15 242%%]551 = | ®
IFHAR |1 Céb | A7V 27 3 @i@ wo (s ex 2| & |wo

Tyy

vaaxr @ P29 s 3‘;?(4 3 M ||26| =77z QﬂF
/_?_i;'" 1 @ f’gg 16 gsz 2| & | w || vz |1] @

25— |1 < | 7727 sl @ | w (Bl =2 1| 2O | S
AAZRF— |1 ¢ 80| [18|TLT a2 29 ;r‘;j‘j 2| © | s
w—zso e[ 1] o | s (o] w—x |1[@2=y| ez || 72237 4| &
w—zsv 1] 2 | ws (o] TS| ®’.)“ ¢ 12 |[31| 543597 |5| —"] =150

10| x—zssvkf2| €5 | e || g:;l 1 659 66 |[32| 2Fun— |1| Cormy
A—zavF|2[ 5 B0 (22 Ay R—ni= |1 S5 33| MikEEAE (1 @

3 70020-AS105_3-1. 02



1.

T A&

J—J)LN—YES L
NYTYDIAFTRIHEF (—) hdyr—IILE—=
FILFEEHNLTLESLY,

M

Q) ToOAN—FRHSLTIESL, (B1)

@) TFVN—F =AM P dHR—REHR T

=Ly, (E2)
@) T77AA=Rtvohbaxrx3 %5 LTLE
=Ly, (E2)
B) R—=RNUREWDPBZH, TTF7VIV—FH5—AT Y
NERSALTLCESL, (F2)

6) RILE2KENL, TFILAVL, TF7H)—F

F—ZAOT7ERSNLTLESL. (H3)

IO UhN—
X1

I7T7AA—4 IT7ON—FT7—RT7 v\

oy

¢ 4 R—2R

———

r—2207

=2

___IFILAVE

7y 'J—'J'/ \

r—2Zx07

RIL b+ 53

70020-AS105_3-1. 02



N T7A4 2Ly bik—R, TA—NAHR—XZESL
TLESL, (K4)

@) FA—NAFR—ANSERF1—TEEIHNLTLE
s, (M4) BEALEY)

Q) 7V V—FHT—RT7YIN\PSEIFTIAA—2tY
HERSALTLESL, (K2)

2. vy bA—VERAHT

_—H¥varvk—X

T~ EmFa—7

Ta—nRAR—2R IE

() R—R P 12 ITMIEEERF 1 —TEEFH TS
L. (B5)

2 R—RP 12ZFT D UITRFFIFLTLIZELY,
(A5, M6, H12)

T

ER#Fa1—T

R—Zp 12 |E5

En

70020-AS105_3-1. 02



@) Ny FIL—NR—RF—FEUFFTLEEL,
(®7. ®8)

@) ~y FIL—R—ZRAIFTL S,
(®7. ®8)

12. 25 09RIL bk

13. RIL & M6-15

14, RZFYoT79d% N6
15. FL—r v % M6

16. 9z—TJwT ¥ M6

17. 2522Fv b+ M6

18. I LTy

22. Ny R)L—in—

23. Ny FJL—/A—ZXF— No. 1
24, ~y KJL—/A\—RXF— No.2

BB =8

G HyavnA TITR—RAZyTILp 12, F—R
—y 7L 6 FEUFITTL S0, BT BRI,
FOEICHERDO O —ILTF—THE#E(LELTIT
FhLBVWESIZLTLLEEL, (F9)

TRRLR
R—RZY TIVEFTHORAALR, BYLEIEE
RAWTELIZ T ~ 2 EEEHOHRAATIEEL,
(EEAEMT D FETHOATLERLHY FEA)
WORAHTEDES I a1 THBIELET,

R—XZy FILEBRMITHEIE. ROEICHERD
=LV T—THEEEBELTITRALENVES
[TLTLEEELY,

A==y FILFFTHORAALE, BYGIEE
AWTESIT T ~ 2 BEfHHRAATLIESL,
(EEAEMT 2FE THOAOBERXHY FEA)
WORAHTEDEY I a3 THHELET,

A

TERMAH-TE | ]
EEHY FH A —_HET\_

R—R=y TG 12 — O I_g

70020-AS105_3-1. 02



6) T7I72A*A—2tE2HDOY LY HE) MYU S aRA FITEHAAELZNESICLEASK 1 ODEE
IS CEFRERL, XY FN—YDOMAEREZFERALTERMITTLEEL, CORBEREMHMOTELLK
SIZLTLEEL, (#fF1F RLY 2.0 ~3.0N-m{0.2 ~0.3kg-m}) (10, ®12)

I7IOA—4 Taq v kkR—R ¢80 RI—270—%K&k

Eﬂ R I7HAFR

N—
<|=)
#FHEX [ {81
/ ' ‘\'
Y DEV e
O IEONEATA L o 10

ANER

IR BEOBRAAHY EFIOT,. T770,—4tw 5, /NJ—D0O—KIK,
I7HA R, 4923081 FIEERICER LT EE,

IND—DRA—FREFEITHAR, YO a 4 TEZU21zY 2D+ T
MR ZBIFARWLE S ICHATFTCEEL,

T77Ri—4 RT—7 n—kik
oy

[T751 FOm:E > cBRIT3 75 | [T77OA—9 oY OR:E - FcBR{TF 7]

Jo .~ .~ \, .~
Yoay HMOEHES>TLS BREABLTLS HMOIECHES>TLS BRENBLTLS
N N N N

RA47 ZZICIERERT AL
KIITLTLESL,

N CEDARIL FENLT=ASN L., RT—% CERIZ{RAT
FLTLESL, (B11, K12)

|E11

7 70020-AS105_3-1. 02



@) Fv b=V ERMAFFLTLESL, E11, K12)

R—X/INV K #56
R—R/INU K #48
R—R/NU K #36
R—R/NU K #10

1. /NT—70—XK{K
2.9 a4~

3. T7HAFK

4. oaf 2 hik—R ¢ 80
5, YaAf v brik—R ¢ 55
6. RT7—

1. RART—

8.

9.

0.

1.

—_ =

13.
14.
15.
17.
19.
25.
G-1.
G-2.

AL~ M6-15

ARFYT79T% M6
FL—rI9dw M6
250CF vk M6

R—Z ¢ 12
EX W

I77RA—8tY (HIE)
AL+ (FHIE - CE)

Q) NRT—0—FKENRTAHBEEFHLAEVKSIC
MEBEZEROHTLLESV, MBENRES =L, F—X
N R -FRILFZEELTLEEL, ZOBR—X
NUR R EEHFOTELRWNELSITLTLES
L. (E14)

ZRR4R

NI)—70—KEKDHK—RNY FEHODRIL. TE
DFRICKYHHT E4OBTEHHZENHYET,
(FSANR—RDBETTOHTT, Ry I AL UFIEAN

AYFEBHLTHSCEALBNT SN, pug | |- ARAT-ET a4 ¥ PA-RIZHTHD,
BYEAT HBAGHEMBLTHOT LS, ) | 2 T2 FORRRAT 234w A2

I EDENT—T0—FKENERFTHET S

DT B,

EEE

BENHYET.
({1 kLY :2.0~3.0N-m { 0.2~0.3 kg'm })

70020-AS105_3-1. 02



(10) T770r—4t HcaRrsaFEHELTCES
(AN

(D IT77AA—BE2YN—RREZALS5Y TTEE
LTLESLY, ZOBNA—RRITEELAMN S AL
E3IZLTLESLY,

) N.-@ITEHNALIzp dFR—R~AF) T4 R%1E
ALEDOBIZI7 742 ##HKEL. 8459 TT
BEELTLEEL, (B15, B16)

B

R— —Jj)ll 61\—X

5@ A

) )

—29507 ¢ 6 R"—=RH507F ¢ 6 FUT4R

¢ 6 R—RIFFELHLGERIICY>THEAL TSI,

IF7I74L% ¢ 47R—R (#IE)

\

\

T

¢ 4 h—

A (#HIE)
V74X

~\:;_i_ IEE

W) TTF7T74NREH I avA TOR—R=Zy T
$6%P6R—RATHEBMLTILZEL,
(15, ®17)

(14) p 47"h—R, ¢ 6 RF—REZA4F v ITTEELTK
&0, ZTOBRFR—ANEBENLGNELSIZLTLE
é L\O

9 Ry TIVDIAFREF (=) IT75—TNLE—3F
WERFFTLEEL,

¢ 67R—X

45y T

/

IT774)L%

b 4R—

R (FHiE)

X

EX

70020-AS105_3-1. 02



ERfT I8 T R DHERR

I VD UIRERTORR I URBROMER
HeRIER R IR W2

N T - R—REORENEE > TLELD HEM D TTRAMGE LD

NYTYDIAFTRGFITT—TLE—SF)L B2 3EERDNLETVRL—XIZT Y D U EERH

AERICRA T TLES, EbBH

R—RNY FAERITHE TS, i e S b -1 A VAN

ALk - Fy MEDHOTENEE LM TA R VTREICEEE G L,

BT (=B @AM & FiH L T AELD IUDVEREIEL. RIL EABBATLELD
(BB B D [ R

i - EH
R IERR L TV 2K O, BEZEGRT HANICEINTAERBRET > TS,
OLREHEFELRSAN—DEETT, BTEEL TN,
Q@1—H—T=a7I)LICRESINTVESBELUSMIEMEFITIKBEL TIZELY,
ORX—/NN—NRT—TA—T 4 LA —DHEEEMHIFT 5720, T4 L2 —OTBIEEHMICT> T,

(XD BZ%)3,000 ~ 5 000km FfIE 35HB~64A

BL., FRAERUVEBEIZCKYEHEINEGYETOTENERIZK >TIIBRHOXBELTTOHLET,

T4 ILE—IFHIFEY TH,

@B RA—/I—/J—2J0— ¢ 150XMATAILE—
OHELZNBEEIEEH AR TIHENITHAET. BTFEMEFITRBELTLESL,
OETH, BE - BER - RHHEDELENH - BEICIE, A—F—I a7 N> THBLTLEZL,
OKRFREZFELNDHEIL. BT ROA—F—DE=OICIFHRAZELELLIEEL,
OAMFEHRENLINTIRICIE, RTEMEBFICIKBELTIESL,

T79—H—EXICDWT
ARGZETIEMOEbEE. EMEEFREIRBELOREEETEELAhECESL,
AEDDHRNEIL. PEELIIEFETEELHYETOTHLMALHITRIESLY,

A=t ITvF-r— IR
T418-0192 #EEEL=m4tIL7181
http://www.hks-power.co.jp/

BmMR S - EnE
Unauthorized reproduction is strictly prohibited.

10

70020-AS105_3-1. 02



L E RACING SUCTION

Instruction Manual
NAME OF PRODUCT [ Racing Suction Intake Kit
PART NUMBER 70020-AS105
APPLICATION SUZUKI SWIFT Sport CBA-ZC33S

ENGINE K14C
YEAR 2017/9 -
REMARKS

Published in January, 2020 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and
basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety precau-
tions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be
guaranteed if this product was installed onto other inapplicable vehicles.

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

1 70020-AS105_3-1. 02



Make sure that all of the parts listed in the Parts List are included in the kit.

Reference the factory service manual for the vehicle when removing factory parts.
Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.
Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.
Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).

When reinstalling the removed factory parts, make sure to reinstall them correctly.

/\ CAUTION

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.

Replacement air filter elements are sold separately.

2 Do not wash the air filter elements as the filtration properties will be degraded.
- There are certain conditions where, depending on dirt buildup, the filter may need to be
cleaned/replaced earlier than the above recommended intervals.

X If the vehicle and the product are not maintained properly as mentioned above, the product may not

perform properly and the airflow meter sensor may not be able to detect the intake air volume accurately;

it can lead to engine damage or faulty conditions.

PARTS LIST
No Description QT Image Remarks | |No Description QT Image Remarks | |No Description QT Image Remarks
. 150 Flange Head Louver .
1| FilterAssy |1 @ somml 12l TBop |2 % M6-20 | 23| 5°% O (2 =
. . Head Louver -
2 | Suction Pipe | 1 & 13 Bolt 3 % M6-15 | |24] S oo | % R
3| AirGuide |1 ® 14 Spring 3 @ M6 | [25 Screw 2 % M4-10
Washer
4| JointHose |1 80_mm 15| Flat Washer | 3 M6 26| AirFilter |1
L=55 _
. 55mm Wave @ e
5| JointHose |1 @ L=55 16 Washer 2 M6 27 Orifice 1 @
e 6mm
6 Bracket 1 < 17| Flange Nut |3 ') M6 28 Hose 1 @ L=400
Universal O Rubber ‘ @
7 Bracket | 1 80omm | (18 Bushing 2 / 29| Hose Clamp | 2 6mm
N
8| HoseClamp [1| K p | #56 [|19 Hose 1| @73 | 12mm | |30 Sponge Tape|4| &
My, Hose ) _
9| Hose Clamp | 1| (R | #a8 ||20| v (1 12mm | 31| Tiewrap |5|, -~ |L=150
i Hose @ . .
10| Hose Clamp [ 2| T | #36 |21 Fitting 1 émm | [32| Sticker |1
(Jmigy, S Instruction
11| Hose Clamp | 2| [ #10 | |22| Head Louver | 1 = 33 Manual 1 g
12 70020-AS105_3-1. 02




INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s
battery.

(2) Remove the engine cover. (Dia. 1)

(3) Remove the 4mm hose from the air cleaner upper
case. (Dia. 2)

(4) Disconnect the airflow meter sensor connector.
(Dia. 2)

(5) Loosen the hose clamp and remove the air cleaner
upper case. (Dia. 2)

(6) Remove 2 bolts to remove the air element and the
air cleaner lower case. (Dia. 3)

13

Engine Cover

|Dia.1

Airflow Meter
Sensor

Air Cleaner Upper Case

Air Cleaner /

Lower Case

4mm Hose

|Dia.2

Air Cleaner / \

Lower Case

Bolt

_____— AirElement

|Dia.3

70020-AS105_3-1. 02



(7) Remove the air inlet hose and blow-by hose. (Dia. 4)

(8) Remove the heat shield tube from the blow-by
hose. (Dia. 4) (the heat shield tube will be reused.)

(9) Remove the airflow meter sensor from the air —— Suction Hose

cleaner upper case. (Dia. 2)

\ \ Heat Shield Tube

Blow-by Hose -
| Dia. 4

2. INSTALLING THE KIT
(1) Install the factory heat shield tube to the 12mm

hose. (Dia. 5) Engine
(2) Temporality install the 12mm hose to the engine.
(Dia. 5, 6, 12)
/ Heat Shield Tube

12mm Hose | Dia.5

|Dia.6

14 70020-AS105_3-1. 02




(3) Install 2 head louver brackets. (Dia. 7, 8)

(4) Install the head louver. (Dia. 7, 8)

12. Flange Bolt

13. Bolt M6-15

14. Spring Washer M6

15. Flat Washer M6

17. Flange Nut M6

18. Rubber Bushing

22. Head Louver

23. Head Louver Bracket No.1
24. Head Louver Bracket No.2

(5) Install the supplied 12mm hose fitting and 6mm
hose fitting to the suction pipe.
To prevent air leakage, wrap the threaded section
with Teflon tape. (Dia. 9)

ADVICE:

After tightening hose fittings by hand, tighten them an-
other one to two turns with an appropriate tool.

(It is not necessary to tighten fittings to the point where
the nut touches the pipe.)

Do not overtighten hose fittings to prevent damage to
the suction pipe.

15

To prevent air leakage, wrap the threaded section
with Teflon tape.

After tightening hose fittings by hand, tighten them
another one to two turns with an appropriate tool.

(It is not necessary to tighten fittings to the point
where the nut touches the pipe.)

Do not overtighten hose fittings to prevent damage
to the suction pipe. \

There is no problem [

J
even if there is a gap. TED—

__—6mm Hose Fitting

12mm Hose Fitting —& | Dia. 9

70020-AS105_3-1. 02



(6) Assemble the components as illustrated in Diagram 10. Ensure that the factory airflow meter sensor’s fac-
tory O-Ring is seated correctly, while making sure it does not get pinched in the airflow adapter pipe. Tighten
with the supplied M4 screws. Do not over-tighten. Tightening torque: 2.0~3.0 N-m (0.2~0.3 kg-m).

Joint Hose 80mm
Air Guide Filter Assy

(Dia. 10, 12)
| Airflow Meter Sensor \
i _ [F=ld s

| ¢
l i

i 4 1
Suction Pipe -\

Hose Clamp #56 Hose Clamp #48

Dia. 10
/\ CAUTION
To avoid engine malfunction or damage, please install the airflow meter sensor,
the filter assy, the air guide, and the suction pipe correctly.
Mount the filter assy, the air guide and the suction pipe with no gaps.
Airflow Meter Seﬁr\]iio(;uide | Air Guide Mounting | | Airflow Meter Sensor Mounting |
i ) N v N vt
P& DG not leave Filter Assy N N £\ N
gaps here.
(7) Loosen the factory bolt of section C, and temporality
install the bracket. (Dia. 11, 12)
Q C
Dia. 11

16 70020-AS105_3-1. 02



(8) Temporarily assemble the kit parts. (Dia. 11, 12)

© 0N U WNBE

P
P o

. Hose Clamp #10

. Filter Assy

. Suction Pipe

. Air Guide

. Joint Hose 80mm 13.
. Joint Hose 55mm 14.
. Bracket 15.
. Universal Bracket 17
. Hose Clamp #56 19.
. Hose Clamp #48 25.
. Hose Clamp #36 G-1

G-2

Bolt M6-15

Spring Washer M6
Flat Washer M6

. Flange Nut M6
Hose 12mm
Screw M4

. Airflow sensor (Factory)
. Bolt (Factory/section C)

Dia. 12

(9) Position the assembly to the vehicle, avoiding un-
necessary contact with other parts of the vehicle.
Once the position is determined, secure the assem-
bly to the vehicle using the supplied hose clamps
and bolts. Do not over-tighten the hose clamps and

bolts. (Dia. 14)

ADVICE:
Use of proper tools can help avoid over-tightening of
the hose clamps. Screw drivers are recommended. Do
not use boxed wrenches since they tend to tighten with
more force. If over-tightened, the filter assy may bend
or become damaged.

(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kg-m})

17

Completed

1. Position Universal Bracket onto Joint Hose as shown.

2. Slip Hose Clamp over the bracket and onto

the hose.Tighten the cl

amp.

Dia. 13

70020-AS105_3-1. 02




(10) Reconnect the airflow meter sensor connector to
the airflow meter sensor.

(11) Secure the factory air flow meter harness with
supplied tie wraps. Make sure not to strain the har-
ness.

(12) Insert the orifice to the factory 4mm hose,and con-
nect the air filter. Secure with the tie wrap.
(Dia. 15, 16)

Dia. 14

Hose Fitting 6mm Hose

Hose Clamp 6mm

Cut the 6mm hose to the appropriate length.

Hose Clamp 6mm Orifice

Air Filter 4mm Hose (Factory)

\

\

4mm Hose (Factory)
Orifice

J) S Dia. 15

(13) Connect the air filter and the 6mm hose fitting of
the suction pipe with the 6mm hose. (Dia.15, 17)

(14) Secure hoses with tie wraps.
Make sure not to collapse hoses.

(15) Reconnect the negative terminal to the vehicle’s
battery.

6mm Hose

/ / Tie Wrap
/

Air Filter 4mm Hose (Factory)

Dia. 16

Dia. 17

70020-AS105_3-1. 02



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.
(1) Check the following before starting the engine:
e Make sure pipes and hoses are routed and connected correctly.
e Make sure hose clamps are tightened.
e Make sure the negative cable terminal is securely connected to the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly when revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no idling issues.
e Make sure there are no loose bolts once the engine is turned off (re-tighten if necessary).

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this

product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle's
Owner’s Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

19 70020-AS105_3-1. 02



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BmMR S - End
Unauthorized reproduction is strictly prohibited.

20

70020-AS105_3-1. 02



